
���������������������������������������������
������������������������������������
���
������	���������������������������������

����������
������
�������
���
��
�����������������
��������
���������
�������
��������

��� 
��������
�����
���� �� ����������­

��������������������� �����������������
������������
���������������������������������������������

���������������������
���������������������������������������������������������������� �

�������
���������������­���

����������������������������������������
�������


������� ��� �������
������ 	��	�����������	�� ��� �������������������� ������������� �������� ����������� ���� 	����	��
�����	���������
����������������������������������������


��������������	������������������	�������������������	���������������������������������������	��������������������
����������


������� ���������� 	��������� ����	� �	���� ������� ���������� ���� ���������� ������� �������� ��� ������� ���	����
��������		�����������	��������������
���	������������

��������
����������
����

��������
�������
������

��������������� ������
����������������
���������������������
��	�������������
���������������

2mm Drill bit

x2  ������­���������������­����������
�������­��������������­�������	����


�����������������������
���	�����������������

��������������������������
����������������������	����
����������������������	����
����������	�����������

�������
�������������������������������������
������	����������	���������������������
������	�����������������������������	����������
�������������������������������������������������
�����������������������������������������
�������

��������������������������
����������������������������
	��	����������������
	����������

�����������������

��������
���������������

����������������	

����������������������������������������������������

����	��������	��������������������������������������������������������������������������

� �������������������������������������������������������������������������������������
��������������������������������
������

������������������������������	��������	����������������������������

�����������������������������������������������	����������������������������������������

���������������������������������

���������������������������� ����������� �������������������������������������� ����������		���� �������������	���
�����������������������������������������������������������

 ����������������������������������	��������������������������������������������������������������������	��������������
����������������

������

����������� ������������������� ������� 	���������	����������� ���������������� 	����������� ���� �������������������������
�����������������������������������������������������������		���� �����������������������������		������������	�������
��������������������� ������������������ ��������������������� ���������	������	���������������������	�������������� ��� ���
��������������������������������������������������������������������������������������������������������������������
��	�����������������������������������

��	����������������������������������������������������������������������������������������������������������������������
����������������������������������������������������������������������������������������������������
���������������

����������������������
������������������������������������������	��������������������	���������������������������������
���������������������
���������������������������
��������������������������������������������������������
����������������������������������
�
�����������������������������������������������������������������������������

���������������
 ������������������������������������������������������������������������	������	�����
���������������������������		������������������������������	����������������������������

������������������������������������������������������������������������������������������������������������������������������
����������������������������������������������������������������������������������������	���������������������������������
	�����������������������������������������	�������������������������������������������������������������������������������
���������������

�������������

����	����������������������������������
	����

����������������������������������

� �����������

��������������
�����
����������
������
�
���������������������
��
��������������
��������������������
���������
�����
��
����
������ �����
� ��� ���­� ���������� ������� ������� ��������������� ���� ����� �������������� ��������� ��� ������ �����
���
��� 



��������������������� �����������������
������������
���������������������������������������������

����������

������������������	���������������������������������������������������������

�������������������������������������������������������

���	���������������������������	�������������������������	��	������	���������������

���	����������������������������������

���	������������������������	�������������������
���������������������������
�����
	�����������������������������������
��
������������������������������������������	���

�����������������	��������������������������������	��������������������	��

�����������������	����������������������


������������������������������������������������������������������������
����������������������������
��������
��������
�������������������������
����������

����������������������������������������������������	����

�������������������������������������������������������������������

����������������������������������������������������������������������������������
�����

��������������

������
�����������	���������
�����
�������������
�����������������������������
������������
��������
������������
�������������
��������������������������
����������
������

����	��������� ������������

 ���������������������

�����������������������������������
��������
��������
��������

������� ������������������������
��������������������	�
��������������������������

��� 
��������
�����
���� �� �����������

�����

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:

������������������

��� ���� ���� ������� ����� ����� ����� ������������ ����� ���
���������� ������� 	����	�� ��� ���� ���� 	�������� ������� ���
���	������������������


������������������	�����������������������������������	��
������������������������������������	������

�������	
���������������	�������������	���	����������	�����

���������������������������	
����������������������	��	�����

����� ���� ����� ����� ������� ��� ������� ������������ ��������
����� ����� ����� ���
������������� ���� ���������	��
��������



��� 
��������
�����
���� �� �����������

�����������������
������������
������������������������������������������������������������������������������������

8

Some steps within this set of instructions come with an added video guide for your 
convenience. These can be accessed via the QR code and used to aid you in constructing that 
step. See below for how to use.

You can also �nd all the videos on our youtube channel:
 https://www.youtube.com/@merciagardenproducts8716/videos 

ACCESSING VIDEO GUIDES...

1.Find the QR code within the instruction step...

2. Open camera app...

3. Scan QR code...

4. Watch the video...

On your personal smart device (phone, tablet etc), open your camera app or QR code scanner 
app.

To scan the QR code, hold the camera over the QR code so that it can be seen on the screen. 
Once the QR code has been registered, follow the prompts on your device to open the video. 
(This will vary depending on your device.)
Please note: Ensure to use the back camera of your smart device as this will scan the QR code more 
accurately.  

����������������	

The video guide will now be displayed on your smart device. 

Parts Needed-  No. QTY 1 
     No. QTY 1 
     No. QTY 1

Step..... ����������������	

Within the instruction step, there will be an icon in the top right that has a QR code in. This 
is where the video can be accessed from. 
Please note: not every step has a video guide. 

Disclaimer: The garden building constructed in the video guides may be 
constructed di�erently to your building. Please ensure to read your instructions 
carefully to avoid error. 

ACCESSING VIDEO GUIDES...



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

Overall Dimensions:
Width = 2494mm 
Depth = 2457mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 1753mm

Pack Required:
03DTSHAX0608FGD4MW-V2QTY 1

6x8 Summer House

Pack Required:
03DTSHAX0608FGD4MW-V2 QTY 1
03DTSHAX0208NWPB-V2 QTY 1
Overall Dimensions:
Width = 2494mm 
Depth = 3057mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 2353mm

8x8 Summer House

Overall Dimensions:
Width = 2494mm 
Depth = 3657mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 2953mm

Pack Required:
03DTSHAX0608FGD4MW-V2 QTY 1
03DTSHAX0208NWPB-V2 QTY 2

10x8 Summer House

Overall Dimensions:
Width = 2494mm 
Depth = 2457mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 2390mm

Pack Required:
03DTSHAX0608FGD4MW-V2 QTY 1
03DTSHAX0208WCVPB-V2 QTY 1

6x8 Summer House
with Veranda

Pack Required:
03DTSHAX0608FGD4MW-V2 QTY 1
03DTSHAX0208NWPB-V2 QTY 1
03DTSHAX0208WCVPB-V2 QTY 1
Overall Dimensions:
Width = 2494mm 
Depth = 3057mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 2990mm

8x8 Summer House
with Veranda

Overall Dimensions:
Width = 2494mm 
Depth = 3657mm 
Height = 2344mm

Base Dimensions: 
Width = 2350mm 
Depth = 3590mm

Pack Required:
03DTSHAX0608FGD4MW-V2 QTY 1
03DTSHAX0208NWPB-V2 QTY 2
03DTSHAX0208WCVPB-V2 QTY 1

10x8 Summer House
with Veranda

Before assembly  
please make sure you have a 

suitable base ready to erect your 
building 

 

MADE IN GREAT BRITAIN



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

27

Press Lock QTY 1
PI-07-0018

Ring Pull QT Y2
PI-07-0032

Hinge QTY 6
PI-07-0004

Turn Button QTY 2
PI-07-0182

30

28

29

32

33

Window Blocks QTY 16
PI-07-0011

34

Shed Finial QTY 2
SHED DIAMOND FINIAL 

Felt

35

Tower Bolt QTY 2
PI-07-0068

8

9 10

Secondary Door QTY 1
AI-STDFGSD475X1715-V1

Master Door QTY 1
AI-STDFGMD475X1715-V1

11

Door Gable Top left QTY 1
AI-S11SHADDGTL1150X567-V1

Plain Gable Top left QTY 1
AI-S11SHAGTL1150X567-V1

15 Door Framing 28x28x940mm QTY 1
FS2828-940mm

23
Gable Cover Trims A 12x30x610mm QTY 4
S1230-610mm

25
Cover Trims 12x40x1712mm QTY 7
S1240-1712mm

16
Door Frame Strip 12x40x996mm QTY 1
S1240-996mm

17
Door Frame Strip 12x40x1740mm QTY 2
S1240-1740mm

18
Door Cover Trim 12x43x940mm QTY 1
S1243-940mm

26
Fascia 12x95x1365mm QTY 4
S1295-G-1365mm

19
Ridge Bar 27x70x1703mm QTY 1
F2770-1703mm

Corner Brace QTY 2
PI-07-0012

315

4

Window QTY 4
AI-FW540X1132-V1

1

Side Window Panel QTY 2
AI-03S11SH1SFWC879X1717-V1

2

Side Panel QTY 2
AI-S11SHPP879X1717-V1

3

Back Panel QTY 2
AI-S11SHPPTF1150X1669-V1

7

Front Window Panel QTY 2
AI-03S11SH1SFWC680X1669-V1

6

Floor QTY 2
AI-R11MBF1175X1753-V1

Roof QTY 4
AI-S11MBAR1204X1345-V1

Building Content - Pack A
03DTSHAX0608FGD4MW-V2

Plain Gable Top right QTY 1
AI-S11SHAGTR1150X567-V1

Door Gable Top right QTY 1
AI-S11SHADDGTR1150X567-V1

Roof Truss QTY 2
AI-S21HAXT1256X54-V1

24
Gable Cover Trims B 12x40x500mm QTY 2
S1240-500mm

20

Truss Block B 27x44x140mm QTY 2
F2744-G-160mm (1 x angled cut, 140mm �nished length)

22
Truss Brace 27x44x1300mm QTY 2
F2744-G-1340mm (2 x angled cuts, �nished length 1300mm)

21

Truss Block A 28x28x150mm QTY 2
FS2828-150mm

36

U Channel QTY 2
PI-07-0013

12

13

14

50mm Screw x 75

40mm Screw x 51 Felt Tacks x 150

30mm Black Screw x 4860mm Screw x 10

20mm Black Screw x 22

Nail Bag
There may be extra screws present in the nail bag 

30mm Screw x 148

Blue Label
Blue Label

Green Label Green Label

Green Label

Blue Label



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

Building Content - Pack B
03DTSHAX0208NWPB-V2

37

38

39

25
Cover Trims 12x40x1712mm QTY 2
S1240-1712mm

Floor Extension QTY 2
AI-R11MBF1175X600-V1

Roof Extension QTY 2
AI-S11MBAR600X1345-V1

Plain Panel Extension QTY 2
AI-S11SHPP600X1717-V1

40
Floor Block QTY 8
F2828-400mm

41

36

U Channel QTY 3
PI-07-0013

Ridge Bar 27x70x599mm QTY 1
F2770-599mm

Building Content - Pack C
03DTSHAX0208WCVPB-V2

Veranda Floor QTY 2
AI-R11STVF2380X622-V1

Roof Support - 27x44x1719mm QTY 2
 F2744-G-1739mm 

Window Cross A - 16x27x500mm QTY 8
WC1627-500mm

Window Cross B - 16x27x1094mm QTY 4 
WC1627-1094mm

45

46

44

42 43

Rail QTY 2
AI-03FR600X595-V1

Veranda Strip - 12x95x622mm QTY 1 
SR1295-622mm

47

Floor Block - 28x28x400mm QTY 2 
F2828-400mm

40

50mm Screw x 20

40mm Screw x 14

30mm Screw x 52

60mm Screw x 4

Nail Bag
There may be extra screws present in the nail bag 

Felt Tacks x 25

50mm Screw x 10 

40mm Screw x 8 

Nail Bag
There may be extra screws present in the nail bag 

20mm Screw x 24

10mm Screw x 10

30mm Screw x 10

If 2ft Extension Pack has been purchased, 
Please follow Steps labelled 2ft EXTENSION 

PACK  where present



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

Pre Assembly

Before assembling remove the transportation blocks from the bottom of each 
panel.

Take care removing the blocks as to not damage the panels. Tap with a �at headed 
screwdriver and hammer.

Dispose of the blocks once removed.

PLEASE SCAN HERE:

Pre drill 
hole

IMPORTANT: Pre-drill before �xing screws.

6

50mm 
screw

6

Step 1
Parts needed - No. 6 QTY 2

Place the �oor panels (No.6) onto a �rm 
and level base. Ensure the base has 
suitable drainage, free from areas where 
standing water can collect.

Secure the �oors together using 
10x50mm screws through the �oor 
bearers in an alternating pattern.

10x50mm Screws 

2ft EXTENSION PACK
Step 1a
Parts needed 
8x8 Summer House    -  No. 37 QTY 2
10x8 Summer House -  No. 37 QTY 4

Place the Floor Extensions (No.37) onto a 
�rm and level base. Ensure the base has 
suitable drainage, free from areas where 
standing water can collect.

Secure the �oors together using 4x50mm 
screws through the �oor bearers in an 
alternating pattern.

Pre drill 
hole

50mm 
screw

37

37

8x8 Summer House
4x50mm screws

37

37

10x8 Summer House
8x50mm screws

37

37

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������

8x8 Summer House

10x8 Summer House

2ft EXTENSION PACK
Step 1b
Parts needed - No. 6 QTY 2
     No. 37 QTY 2
     No. 40 QTY 8

**if you have not yet assembled your Floor 
Panels (No.6)  or Floor Extensions (No.37) 
please refer to step 1 and step 1a. 

Locate the assembled Floor Extensions 
(No.37) �ush and level to the assembled 
Floor Panels (No.6) . 

To �x together, Locate one Floor Block 
(No.40) between each Floor bearer, 
ensuring equal space between the bearers 
and each �oor, as shown. 

Secure in place using 4x30mm screws per 
Floor block (No.40) .

Ensure the �oor blocks are equally 
spaced between the framing and 
equally spread across both �oors.

Pre drill 
hole

30mm 
screw

50mm 
screw

6

6

37

40 40 40 40 40 40 40 40

40 40 40 40 40 40 40 40

40 40 40 40 40 40 40 40

40 40 40 40 40 40 40 40

6

6

37

37

37

6

6

32x30mm Screws

64x30mm Screws

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

50mm 
screw

IMPORTANT: Pre-drill before �xing screws.Step 2
Parts Needed- No.2 QTY 1
     No.3 QTY 1
Place the Side panel (No.2) and the Back 
Panel (No.3) onto the �oor. Fix at the corner 
using 3x50mm screws.

Do not secure the building to the �oor 
until the roof has been �tted.

Position the panels so there is equal spacing 
between the �oor and cladding on all sides.

The side panels should sit higher than the 
Back panels 

3x50mm Screws a

a

a

a

2 3

Please note: The side panels are all interchangeable 
and can be positioned in a variety of con�gurations. 
Decide which works best before assembly.

2ft EXTENSION PACK
Step 2a
Parts Needed - No.2 QTY 1
     No.3 QTY 1
     No.39 QTY 1

Place the Plain panel Extension (No.39) 
and the Back Panel (No.3) onto the �oor. 
Fix at the corner using 3x50mm screws.

Place the Side panel (No.2) onto the �oor 
and �x along the side in alternating 
pattern using 3x50mm screws.

Do not secure the building to the 
�oor until the roof has been �tted.

Position the panels so there is equal 
spacing between the �oor and cladding 
on all sides. 

The side panels should sit higher than 
the Back panels

6x50mm Screws Pre drill 
hole

50mm 
screw

a

a

a

a

a

a

a

a

a

a

a

a

a
8x8 Summer House

10x8 Summer House

2

339

2

339



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������¡

Pre drill 
hole

50mm 
screw

3

IMPORTANT: Pre-drill before �xing screws.Step 3
Parts Needed- No.2 QTY 1
     No.3 QTY 1
 
Place the Side panel (No.2) and the Back 
Panel (No.3) along side the standing 
panels. Fix in an alternating pattern using 
3x50mm screws per panel.

Do not secure the building to the 
�oor until the roof has been �tted.

Position the panels so there is equal 
spacing between the �oor and 
cladding on all sides. 

6x50mm Screws   

2 a

a

a

a

a

a

Please note: The side panels are all interchangeable 
and can be positioned in a variety of con�gurations. 
Decide which works best before assembly

a

a

39a

a
39

a

a

8x8 Summer House

a

a

aa

a

a

10x8 Summer House

a
a

a

a

a

a

a

Pre drill 
hole

50mm 
screw

2ft EXTENSION PACK
Step 3a
Parts Needed - No.2 QTY 1
     No.3 QTY 1
     No.39 QTY 1
 
Place  the Back Panel (No.3) and the Side panel 
(No.2) onto the �oor. Fix in an alternating 
pattern using 3x50mm screws per panel

Place the Plain panel Extension (No.39) onto 
the �oor. Fix at the corner using 3x50mm screws

Do not secure the building to the �oor 
until the roof has been �tted.

Position the panels so there is equal spacing 
between the �oor and cladding on all sides. 

The side panels should sit higher than the 
Back panels.

9x50mm Screws   

2

3

2

3

Pre drill 
hole

50mm 
screw

a

Step 4
Parts Needed- No.1 QTY 2
   
Place the Side Window panels (No.1)  
onto the �oor. Fix in an alternating 
pattern using 3x50mm screws per panel.

Do not secure the building to the 
�oor until the roof has been �tted.

Position the panels so there is equal 
spacing between the �oor and 
cladding on all sides. 

6x50mm Screws 

IMPORTANT: Pre-drill before �xing screws.

a

a

a
a

a

a

a

a

a
a

a

a
1

1

1

1

8x8 Summer House 10x8 Summer House

2ft EXTENSION PACK

a

a

a

a

a

a

1

1

Please note: The side panels are all interchangeable 
and can be positioned in a variety of con�gurations. 
Decide which works best before assembly



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

a

a

a

a

a

a

Pre drill 
hole

50mm 
screw

2ft EXTENSION PACK 
10x8 SUMMER HOUSE ONLY

Step 4a
Parts Needed- No.39 QTY 2
   
Place the Plain Panel Extensions (No.39)  onto the 
�oor. Fix in an alternating pattern using 3x50mm 
screws per panel.

Do not secure the building to the �oor until 
the roof has been �tted.

Position the panels so there is equal spacing 
between the �oor and cladding on all sides. 

6x50mm Screws 

39

39

IMPORTANT: Pre-drill before �xing screws. IMPORTANT: Pre-drill before �xing screws.

8x8 Summer House

10x8 Summer House

2ft EXTENSION PACK

a

Pre drill 
hole

50mm 
screw

Step 5
Parts Needed- No.7 QTY 2

Place the Front Window panels (No.7) onto 
the �oor, �x the corners using 3x50mm 
screws

Do not secure the building to the �oor 
until the roof has been �tted.

Position the panels so there is equal 
spacing between the �oor and cladding 
on all sides.
 
The Front panels should sit lower than the 
Side panels.

6x50mm Screws 

7

a

a

a

a

a

a

7

a

a
a

a

a
a

a

a
a

a

a

7

7

7

7

a



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­­

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

40mm 
screw 15

Step 6
Parts Needed- No.15 QTY 1

Place the Door Framing (No.15) onto the 
�oor, between the Front Window Panels. 
Ensure the framing is �ush to the Window 
Panel framing.

Ensure that the panels are all equally 
spaced to the �oor before �xing the door 
framing.

Secure the Door framing to the �oor using 
3x40mm screws 

3x40mm Screws 

Step 7
Parts Needed- No.10 QTY 1
                                No.11 QTY 1
                                No.12 QTY 1
                                No.13 QTY 1

Locate the Door Gable Top Left (No.12) up to 
the Door Gable Top Right (No.13), ensuring 
they are level and �ush. Secure together by 
screwing through the central framing using 
3x40mm screws in an alternating pattern.

Locate the Plain Gable Top Left (No.10) up to 
the Plain Gable Top Right (No.11), ensuring 
they are level and �ush. Secure together by 
screwing through the central framing using 
3x40mm screws in an alternating pattern.

6x40mm Screws 

IMPORTANT: Pre-drill before �xing screws.

1213

1011

Pre drill 
hole

40mm 
screw

Pre drill 
hole

50mm 
screw

IMPORTANT: Pre-drill before �xing screws.Step 8
Parts Needed-  No.10 QTY 1
                                 No.11 QTY 1
                                 No.12 QTY 1
                                 No.13 QTY 1

Place the assembled Plain Gable Top 
(No.10 & 11) on top of the Back panels. 
Secure in place using 6x50mm screws in 
an alternating pattern, going through the 
gable framing and into the panel framing 
below, as shown. 

Place the assembled Door Gable Top 
(No.12 & 13) on top of the Front Window 
Panels. Secure in place using 4x50mm 
screws, going through the gable framing 
and into the panel framing below, as 
shown. 

Ensure Cladding is �tted correctly and 
�ush to the panels before securing.

10x50mm Screws

13

12 10

11



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Pre drill 
hole

30mm 
screw

Step 9
Parts Needed- No.19 QTY 1
     No.31 QTY 2
 
Fix the Corner Braces (No.31) to each 
end of the Ridge Bar (No.19) using 
2x30mm screws per corner brace.

Fix the Ridge bar to the top of each Gable 
using 2x30mm screws per corner brace.

Ensure it is �ush to the gable central 
framing as shown.

8x30mm Screws

19

24

24

IMPORTANT: Pre-drill before �xing screws.

19

24

PLEASE SCAN HERE:

36

36
36

36

Pre drill 
hole

30mm 
screw

2ft EXTENSION PACK
Step 9a
8x8 Summer House Parts Needed
  - No.41 QTY 1
  - No.36 QTY 1
10x8 Summer House Parts Needed
  - No.41 QTY 2
  - No.36 QTY 2

Fix the Ridge bar Extension (No.41) to the 
Ridge Bar (No.19) using U Channels 
(No.36), secure the U Channels using 
6x30mm screws per U channel 

Fix the Corner Braces  to each end of the 
assembled Ridge Bar using 2x30mm 
screws per corner brace.

Fix the Ridge bar to the top of each Gable 
using 2x30mm screws per corner brace. 
Ensure it is �ush to the gable framing as 
shown.

8x8 Summer House:
14x30mm Screws 
 
10x8 Summer House:
20x30mm Screws 

41

41
41

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Pre drill 
hole

30mm 
screw

Step 10
Parts Needed- No.14 QTY 2
     No.22 QTY 2

IMPORTANT: Pre-drill before �xing screws.

14

27mma Locate the two Roof Truss’ (No.14) onto 
a �at and level surface and arrange so 
there is a 27mm gap between the two 
angled faces, as shown.  

Locate one Truss Brace (No.22) onto the 
assembled truss’ as shown, ensuring the 
faces are �ush and level. 

Make sure that the Truss Brace is under 
the gap in the framing of the Roof 
Truss, for added support, as shown. 

Secure to the assembled Truss using 
2x40mm screws per end. 

Flip the assembled truss over and repeat 
step b for the other Truss Brace (No.22).

8x40mm screws. 

a

b

b

14 14

14

22

14 14

IMPORTANT: Pre-drill before �xing screws.

40mm 
screwPre drill 

hole

Step 11
Parts needed - No. 5 QTY 4
                                 No. 36 QTY 2

60mm 
screw

5
5

5

5 5

5

36

5 5

a

For 2ft Extension Pack, go to Step 
11a.

Place the Roof Panels (No. 5) on top of the 
building making sure the framing in the 
roof panels sits �rmly within the Gable Tops 
and on top of the Ridge Bar (No.19).  

**Make sure that you have got the roof 
panels the correct way round with the 
recess at the top of the apex as shown in 
the diagram.**

**The edges of the roof panels must be 
�ush with the outer cladding of the Plain 
Gable Top.** 

Once the Roofs have been located onto the 
building, locate a U-channel (No.36) across 
the join between the two adjacent Roof 
Panels framing as shown. 

Ensure the U channel is equally spaced over 
both roofs framing, secure the U channel 
using 6x30mm screws per channel.

Repeat for both roof panels

From the top, �x directly through the roof 
panels (No.5) and into the ridge bar (No.19) 
the below using 10x60mm screws.

It is essential that the ridge bar (No.19) and 
roof panel (No.5) framing pull together 
when �xed with 60mm screws. You may 
require another person pushing the ridge 
bar (No.19) up from below to achieve this.

**Note: Be cautious of the roof panels 
before they are secured to the building. 
They may need added support until �xed. 

12x30mm Screws
10x60mm Screws

b

c

a

b

bc



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

36

385

36 36

5 38 38

8x8 Summer House

10x8 Summer House

2ft EXTENSION PACK
Step 11a
8x8 Summer House Parts Needed
  - No.5 QTY 4
  - No.38 QTY 2
  - No.36 QTY 1

Pre drill 
hole

60mm 
screw

a

b

Place two Roof Panels (No.5) and Roof extension 
panel (No.38) on to one side of the building 
making sure the framing in the roof panel sit 
�rmly within the Gable Top (No.11) and on top of  
the Ridge Bar (No.19). 

From the top, �x directly through the roof panels 
(No.5 and No.38) and into the ridge bar (No.19) 
below using 5x60mm screws per roof panel.
  
**Place Roof Extension panels (No.38) to the 
back of the building and keep the Roof Panel 
(No.5) to the front of the building**

**Make sure that you have got the roof panels 
the correct way round with the recess at the 
top of the apex as shown in the diagram.**

**The edges of the roof panels must be �ush 
with the outer cladding of the Plain Gable Top 
(No.10).** 

Once one side of the roof has been �xed to the 
ridge bar, lay the next Roof Panel (No.5) on top of 
the building, using the �xed roofs as a guide and 
secure to the ridge bar using 5x60mm screws

Following the lay out of the Roof extensions 
already laid on the building, �x the remaining roof 
extensions onto the building and secure to the 
ridge bar using 2x60mm screws per Roof 
Extension

It is essential that the ridge bar (No.19) and roof 
panels framing pull together when �xed with 
60mm screws. You may require another person 
pushing the ridge bar (No.19) up from below to 
achieve this.

(8x8 Summer House) 
14x60mm Screws

(10x8 Summer House)
18x60mm Screws

10x8 Summer  House Parts Needed
  - No.5 QTY 4
  - No.38 QTY 4
  - No.36 QTY 2

5 5

a

b

36

5 5

2ft EXTENSION PACK
Step 11a Continued

8x8 Summer House Parts Needed
  - No.36 QTY 2

10x8 Summer  House Parts Needed
  - No.36 QTY 3

Once the Roofs have been placed,  Locate a 
U-channel (No.36) across the join between 
the two adjacent Roof Panels framing as 
shown. 

Ensure the U channel is equally spaced 
over both roofs framing, secure the U 
channel using 6x30mm screws per 
channel.

Repeat for all roof panels

8x8 Summer House:
24x30mm Screws

10x8 Summer House:
48x30mm Screws

36

36

5

5

30mm 
screwPre drill 

hole

IMPORTANT: Pre-drill before �xing screws. IMPORTANT: Pre-drill before �xing screws.

5

5

5

5

5

5

5

5

38

38

38

38

38

38

36



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Step 12
Parts needed - No. 14 QTY 2

8x8 Summer house = as below 
10x8 Summer House = See Step 12a

Locate your assembled Roof Truss (If 
you have not yet assembled your roof 
truss please refer to Step 10.) centrally 
underneath the join of the two Roof 
Panels (No.5) ensuring the joined Roof 
Panels sit within the cut out, as shown. 

Ensure the Roof Truss sits �ush to the 
Roof Panels, and the Ridge Bar. 

Secure the assembled Roof Truss in 
place by screwing through the Roof 
Panels into the framing of the Roof 
Truss using 6x30mm screws per side. 

12x40mm Screws

40mm 
screwPre drill 

hole

IMPORTANT: Pre-drill before �xing screws.

14

8x8 Summer House: 38

5

5

5

5

38

14

5

5

5

5

38

2ft EXTENSION PACK
10X8 SUMMER HOUSE ONLY

40mm 
screwPre drill 

hole

IMPORTANT: Pre-drill before �xing screws.

Step 12a
Parts needed - No. 14 QTY 2

Locate your assembled Roof Truss (If 
you have not yet assembled your roof 
truss please refer to Step 10.) centrally 
underneath the join of the Roof Panel 
(No.5) and The Roof Extension (No.38) 
ensuring the joined Roof Panels sit 
within the cut out, as shown. 

Ensure the Roof Truss sits �ush to the 
Roof Panels, and the Ridge Bar. 

Secure the assembled Roof Truss in 
place by screwing through the Roof 
Panels into the framing of the Roof 
Truss using 6x40mm screws per side. 

12x40mm Screws

14

5

38

5

5

5

38
38



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

Step 13
Parts needed - No. 20 QTY 2
                                 No. 21 QTY 2

Place Truss Block A (No.20) under the top 
framing of the panel directly below the 
assembled Roof Truss, ensuring the Block is 
�ush to the cladding of the panel, as shown. 

Secure Truss Block A (No.20) in place by 
screwing from the outside of the panel 
through to the block, using 2x30mm screws. 

Locate Truss Block B (No.21) on top of Truss 
Block A  (No.20), ensuring the angled cut 
face is facing upwards, �ush to the Roof Truss 
assembly as shown.  

Secure Block B (No.21) in place using 
2x50mm screws. 

Repeat this process for the opposite side of 
the building. 

**Please Note: when Locating Truss Block A  
(No.20) onto the window side, the block will 
need to be cut to size. 

4x30mm screws.
4x50mm screws.

40mm 
screwPre drill 

hole

60mm 
screw

IMPORTANT: Pre-drill before �xing screws.

*Cut down 
 to �t

21

20

2120

2021

8x8 Summer House: 10x8 Summer House:

Step 14
Once the Roof Truss is in place and 
secured, �x the Roof panels to the 
building using 22x40mm screws, 
ensuring there is no more than 300mm 
between each screw. 

Ensure to go through the Roof Panels 
and into the framing below. 

HINT - Follow the nailing line of the 
framing on the roof panel so that you 
are more likely to �x into the ridge bar 
below. 

22x40mm Screws

40mm 
screwPre drill 

hole

2ft EXTENSION PACK

40mm 
screw

40mm 
screw

8x8 Summer House 10x8 Summer House
26x40mm Screws 42x40mm Screws

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

b
b

b
b

b
b

b

b
bb

b
bb b

50mm 
screwPre drill 

hole

Step 15
Once the roof is �xed, attach the building 
to the Floor with 50mm screws.

Ensure the screws go through the panel 
into the Floor framing

30x50mm Screws

2ft EXTENSION PACK

b
b

b
b

b
b

b

b
bb

b
bb b

b
b

50mm 
screw

50mm 
screw

b
b

b
b

b
b

b

b
bb

b
bb b

b
b

b
b

8x8 Summer House 10x8 Summer House
34x50mm Screws 38x50mm Screws

IMPORTANT: Pre-drill before �xing screws. IMPORTANT: Pre-drill before �xing screws.Step 16
Parts Needed - No.4 QTY 4
      No.32 QTY 16
 
Fix the Window Blocks (No. 32) to the sides, 
top and bottom (internally) of the Window 
(No.4) as shown with 1x30mm screw per 
block.

4 Window blocks should be used per window

Place the Window into the window hole in 
the Front and Side Window Panel and �x by 
screwing though the Window Block (No.25) 
into the framing using 2x30mm screws per 
block, as shown. 

48x30mm screws. 

Pre drill 
hole

30mm 
screw

32

4

4

4

4

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

30mm 
screw

Step 17
Parts Needed - No.8 QTY 1
     No.9 QTY 1
     No.29 QTY 6
 
Fix 3 Hinges (No. 29) to each Door 
(No.8 & 9) securing with 4x30mm 
black screws per hinge. Position as 
shown.

Fix each Door to the building with 
4x30mm black screws per hinge. 

Ensure the doors interlock as shown 
in the diagram, and are able to open 
and close freely.

48x30mm Black screws. 29

 98

 9
8



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­�

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

20mm 
screw

28 28

Step 18
Parts Needed - No.28 QTY 2
      No.18 QTY 1

Fix a Ring Pull (No. 28) to the front of 
each door using 4x20mm black screws 
per ring pull.

Fix the Door Cover trim (No.18) to the 
bottom of the door opening, secure to 
the framing piece using 3x30mm 
screws, ensuring the top of the cover 
trim is �ush with the framing

8x20mm black screws.
3x30mm screws

28

1830mm 
screw

Step 19
Parts Needed - No.16 QTY 1
     No.17 QTY 2

On the inside of the building �x the Door 
Frame Strips  (No.16 and No.17), to the 
top and sides of the  doors frames.  Make 
sure that the edges are �ush with the edge 
of the framing. Fix with 4x30mm screws 
per strip. 
 
12x30mm Screws

Pre drill 
hole

30mm 
screw

16

17 17

16

17

Internal View

IMPORTANT: Pre-drill before �xing screws.

27

27

Step 20
Parts Needed - No.27 QTY 1

Fix the Press lock (No.27) to the back 
(internally) of the Master door (No. 9)  
with 4x20mm black screws. Making sure 
to align the key holes.

4x20mm Black screws. 

Pre drill 
hole

20mm 
screw

IMPORTANT: Pre-drill before �xing screws.

Internal View

Step 21
Parts Needed - No.35 QTY 2

Place the Tower Bolts (No.35) 
roughly into position at the 
top/bottom of the secondary door. 
With a pencil mark around the bolt.

After marking the bolt onto the 
panel, drill a hole for the barrel bolt 
to locate into.

Following the hole being drilled, 
place the tower bolts into position 
and secure using 4x20mm black 
screws per bolt.

8x20mm Black Screws

Pre drill 
hole

20mm 
screw

35

35

IMPORTANT: Pre-drill before �xing screws.

35



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ����������­¡

Step 22
Parts Needed- No.30 QTY 2
 
Fix the Turn Buttons (No.30) above 
each  door (externally) using 1x20mm 
black screw per Turn Button.

2x20mm Black screws. 

Pre drill 
hole

20mm 
screw

30

IMPORTANT: Pre-drill before �xing screws.

Step 23
Parts Needed- No.25 QTY 7

Fix the Cover trims (No. 25) to each corner 
and over the panel joins, secure using 
3x30mm screws per cover trim.

Cover trims may need cutting to size.

Note - the cover trim on the back of the 
building will not cover the whole join, 
there is a separate Cover Trim for the 
Gable Top. 

21x30mm Screws.

30mm 
screw

25

25

25

25
25

*Cut down 
trims to �t

Pre drill 
hole

25
25

IMPORTANT: Pre-drill before �xing screws.

2ft EXTENSION PACK
Step 23a
8x8 Summer House Parts Needed - No.25 QTY 9

10x8 Summer House Needed - No.25 QTY 11

27x30mm Screws (8x8 Summer House)
33x30mm Screws (10x8 Summer House)

8x8 Summer House 10x8 Summer House

25

25

25

25
25

25

25

2525

25
25

25

25
25

25

25

25

25

25

25

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������

Pre drill 
hole

30mm 
screw

*Cut down 
trims to �t

23

23 23

23

Step 24
Parts Needed- No.23 QTY 4

Fix the Gable Cover Trims A (No.23) 
to the building with 2x30mm screws 
per Trim.

The Gable Cover Trims will need to 
be cut to �t the angle.

8x30mm screws. 

IMPORTANT: Pre-drill before �xing screws.

Pre drill 
hole

30mm 
screw

*Cut down 
trims to �t

Step 25
Parts Needed- No.24 QTY 2

Fix the Gable Cover Trims B (No.24) to the 
front and back of building with 2x30mm 
screws per Trim, ensuring to cover the join 
between the Gable Tops. 

The Gable Cover Trims will need to be cut 
to �t the angle.

4x30mm screws. 

IMPORTANT: Pre-drill before �xing screws.

24

24

If the Veranda Pack has been purchased, please 
Go to Page 21 and continue from Step 26b.

24



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� �����������­

2ft EXTENSION PACK
8x8 Summer House

10x8 Summer House

Step 26
Parts Needed - No.34 QTY 1

Cut the Felt (No. 34) into 3 sheets measuring:
2510mm (L0 x 1000mm (W)
and lay onto the roof in the order shown in the 
diagram, making sure there is 50mm of overhang 
on each side.

Fix to the buildings using evenly spaced felt tacks.    

150 x Felt tacks.

Felt 
tacks 

1.
2.

3.

Felt Dimensions Required:
3110mm (L) x 1000mm (W)

175 x Felt tacks.

Felt Dimensions Required:
3710mm (L) x 1000mm (W)

200 x Felt tacks.

Felt 
tacks 

Felt 
tacks 

34

34
34

100mm

HANDLE
WITH CARE

1 2

3

4

Pre drill 
hole

30mm 
screw

IMPORTANT: Pre-drill before �xing screws.Step 27
Parts Needed - No.26 QTY 4
      No.33 QTY 2
 
Fix the Fascia (No.26) to each end of 
the roof, securing with 3x30mm  
screws per Fascia. Ensure the screws 
go through the roof framing 

Fix the Diamond Finials (No.33) to the 
Fascias using 2x30mm screws per 
�nial.

16x30mm Screws. 

26

26

26

26

33

33

It is ESSENTIAL that you apply wood 
treatment immediately after the building 

has been assembled.

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefuly peel

 covering back

��������������������
Want to share your experience with us? 
Leave us a review on Feefo, TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������

Step 26b
Parts Needed - No.42 QTY 2
                                 No.40 QTY 1
                                 No.47 QTY 2

Pre drill 
hole

30mm 
screw

a

b

Place one of the Veranda Floors 
(No.42) onto  a �rm and level base. 

Locate two Floor Blocks (No.40) under 
the Veranda Floor, evenly between the 
bearers and strips, as shown. 

Secure in place using 2x30mm screws 
per block. 

Place the remaining Veranda Floor 
(No.42) in line with the other, ensuring 
they are level and �ush as shown. 
Secure together by screwing into the 
Floor Blocks (No.40), using 2x30mm 
screws per block. 

Locate the Veranda Strip (No.47) in the 
gap on the top of the Veranda �oor, 
ensuring it is equally spaced between 
the other strips. Secure in place using 
2x30mm screws. 

10x30mm screws. 

c

42

40

40

42

47

IMPORTANT: Pre-drill before �xing screws.

VERANDA PACK Step 27b
Parts Needed- No.42 QTY 4
 
Place the assembled Veranda Floor (No.42) at 
the front of the building, �ush to the front of 
the building.

Secure using 4x50mm Screws at an angle into 
the front of the building.

4x50mm screws. 

Pre drill 
hole

50mm 
screw

42

IMPORTANT: Pre-drill before �xing screws.

Step 28b
Parts Needed- No.43 QTY 2
 
Fix the Rails (No.43) to the building using 
2x40mm screws per railing, ensuring to go 
through to the Cover trim on the front of the 
building.  Using 4x40mm screws, �x the rails 
to the veranda �oor.

8x40mm screws. 

Pre drill 
hole

40mm 
screw

43

43

IMPORTANT: Pre-drill before �xing screws.



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������

Step 29b
Parts Needed- No.44 QTY 2

Fix the Roof Support (No.44) to the building 
by screwing through the roof into the top of 
the framing using 1x50mm screw and 
through the framing into the railing using 
2x50mm screws, as shown.

6x50mm screws. 

44

44

Pre drill 
hole

50mm 
screw

IMPORTANT: Pre-drill before �xing screws.

Step 30b
Parts Needed - No.45 QTY 8
     No.46 QTY 4
 
Locate the Window Crosses (No.45 
& No.46) into the windows.

Fix by screwing through the Cross 
into the Window framing using 
6x20mm screws, as shown in the 
diagram. 

Further secure the crosses by 
screwing 1x10mm screw at each 
meeting point, as shown in the 
diagram.

24x20mm screws. 
8x10mm screws.

Pre drill 
hole

10mm 
screw

20mm 
screw

45

45 45

45

46

46

45

45

46

45

45 46

45

45

46

IMPORTANT: Pre-drill before �xing screws.

34

34

34Felt Dimensions Required:
3110mm (L) x 1000mm (W)

175 x Felt tacks.

2ft EXTENSION PACK
8x8 Summer House

10x8 Summer House

HANDLE
WITH CARE

1 2

3

4

Step 31b
Parts Needed- No.34 QTY 1

Cut the Felt (No. 34) into 3 sheets measuring 
2510mm (L) X 1000mm(W)
and lay onto the roof in the order  shown in 
the diagram, making sure there is 50mm of 
overhang on each side.

Fix to the buildings using evenly spaced felt 
tacks.    

150 x Felt tacks.

Felt 
tacks 

1.
2.

3.

Felt Dimensions Required:
3710mm (L) x 1000mm (W)

200 x Felt tacks.

Felt 
tacks 

Felt 
tacks 

100mm



�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������

Pre drill 
hole

30mm 
screw

Step 32b
Parts Needed - No.26 QTY 4
     No.33 QTY 2
 
Locate the Fascias (No. 26) on each end of 
the roof, securing with 3x30mm screws per 
Fascia. Ensure the screws go through the 
roof framing 

Fix the Diamond Finials (No.33) to the 
Fascias using 2x30mm screws per �nial.

10x30mm Screws. 

IMPORTANT: Pre-drill before �xing screws.

26

26

26

26

33

33
It is ESSENTIAL that you apply wood 

treatment immediately after the building 
has been assembled.

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefuly peel

 covering back

��������������������
Want to share your experience with us? 
Leave us a review on Feefo, TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



����������������������������������������������������������������������������	����������
���������������������������������������	��������������	�����������������	���������	���������
����������������

 �������������������������������������	������������������������������

�������� ���� ������ ��� �������� ����� ���� ������� ��� ��	��������	���� ��� ���� ������
���������������������������
	����

������� �� ���� ���� ��� ������ ����� ������� ���������� ��� ������� ��������� ������� �����
��������������������������������������

������������	�������������	������������	������������������������
�������������������
������������������������������������������������	�����������������������������������
���������������������������������������������������������

�������������������������������������������������������������������������

��������������������	������������������������������������������������������������������
���������������������������������������������������������������������������������������

����� ���� ����� ��� ���� ����������� ����� ����� 	����� ��� ����� ������� ��� �������� ������ ����
�������������������������	����������	����������������������������������������������������
�������������������������	�������
������������	���������������������������
�����������
���� �������� ����� ��� ��� ��� ����� ����� ���������������� ���� ����� ���� ������ �������� ��������
��������������������������������������������������������

�����������������������������	���������������������������	���������������������������������
	�����������������������	�������	������������������������������������	�����

����� ����� ���� ��������� ���������� ���� ������ ��� ���� �����	�� ������ ����	������ �������
��������	��	��������	��������������	����������

�����������������������������

������������������������������������� ����������
� �������������	�������������������	������������������������ ��������������������	�������������������������������� ����	������������������������
	����������������	���������������	����	��������������������������������	�����������������������������	�������������������������������������	��	������������������������������������������	���
���������������	����	��������������������������������������������������������������������������������������	�������������������������������	��������������������������������������������	�����
�������������������	����������������������������

����������
�����
�����
������������������������������������������	��������������������	������������������������������������������������������
���������������
�����
�����
��������������������������������������������������������
����������¢��������
����
������
��
�
�����������������������������������������������������������������������������

������������������������������������� �����������������
������������
���������������������������������������������

��������������������

�����������
��������������

��������������������
�������������������	

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:

��� 
��������
�����
���� �� ������������



����������������������� �����������������
������������
���������������������������������������������

�

�����������������������������	
��������	����������������������������	��	����������������	������	����������������������������
�����	�����������������������������������������������������������������


����	��������������������	���������������������������������������������


����	����������������������������������������������������������������������������������


����	���������


������	������	���������������		�����	�����������������	�������������	�������


����	������	�����������������������������	�����


�����������������	�����¡�	��	������������������	����������������

�������������£������������������������������������������������������������

����
����

���	������������������������������������	���������������������������������������������������
���	����	�����������������������������������������	������	���������������������������������
�������	����	������������������������������������������������������������	��

������

�����	����������������������������������������	����������������������	��	���������������
��������
�������������������		�����	�����	�����������������
�������������	��������������	�����������������
	��	��������������

����

���	������������������������������������������������������������������������������������	������
����������������������������	����	����

�����������
���

��������������	�����	�����	���	�����������������������������	�������	��������	���� ���
����������������������������������������������	���������������������������������������
��������������������

���

�������	������¢���������������������������	������������������������	������������

��������������

��� ����������� ���	��	������ �	������������������� ������������ ���������������� ���������� ����
	���������	���	������������������	�����������������������������������������������
������������ 	������� ���������� ��� ������ ���������� ���� 	�����	����� ��� �������� ��������
�������������������������������

����


�� ��������	��������������� ��������������� �������������������������� ��� �������	��������
������������������������������������		������������������������

������


����������������	�������������������������������������	���������������	��	���	���������
����������������������������������������������������������������������������	������������
��������������������������	�����������������������������������������

��	��������������������������������������������	���	��������������	����	����������������������
����������������������������������������������������������������	��������	��������������

����������������������

����������
�

��������������	��	�����	�����������������������������������������	���������������������������
	������������������������������������������	�����������	�������������������������������

���������	�����������������������������������		�����	�������	�������������������������
�����	���������������������������	����������������������������������������	�����������������
���������������������

1

2

3

4

5

6

7

8

9

��� 
��������
�����
���� �� ������������



������
��������������
�����������
�������¤����
�����������������	

������������
��������� 
����� ������������ ��� ����	������	�������� ������������
������������������������������������ ���������������������	���������������������
	������� ��� ���� ������� ����� ������ ���������� ����� ����������� ��������������
	��������������	������� ������� ��� ���� 	���������� ������� ���������� �������������
	�����	������ 
�� ���� 	���������� ���� ����� ���������� ���� �		���� 
� �����
�������������� ���������� ����� ���� ������ ��� ��������������	����� ������������ ����
���	����������������������������

�������������������������������������������������������������������������������
���������������������������	�������	����������������������������������������������
������� ������ ��� 	��������� ����� ����� ����� ���� ��� ������� ���� ����� ��� ����� ���
��������� ����� ���� ����� ��� �������� ��������� ������� ���� ��� ������� ���� ������
�������

��
����
�
���
�����������������������������	�������������	����������	���
���������������	�����������������������������������������������������������	������
�������������������������������������	��������������������������������������
����������������������������������������������������������������������	�����������
������������

��� �������� ���� �����
��� ��� ���������� ��� ��	������� �������� ���� ����� ���
�������� ��� ����� ��������� ����� ����� ����� ��� ������ ��� ������ ���� ������ ���� ���
	��	�������  �� ����� ������� �������� �������� ���� ��� ����� ������ ��� ����� �������
�����������������������������	���������������������������������������������������������
������� ����� ������ ��� ����� ������� ����� ��������� ��� ��	������� ������ ���
����
������ 	������� ��� ������� ��� ���� ��� �������� ��� ����������� ���	�� ��� ����
����������	���������������������������������������������

�������� ������� ��
� ������ 
� ���� ���� ����	�� ������ ������� ���� 	��	��� ��� �����
	�����������������������������������������������������������������������������
���	����������	��������������������������������������������������������������������
	�������������������������������������������������������

����
���������������		��������������������������������
����������������������������������������������������
������������������������������������������������������
����������������������������	���������������������������
�������������������	�������������������������������
��	���������������������������������������������������

����������������������������������������	��������
��������������������������������������������������
�������������������������������������	��	������

������������¥�����������������


������������������������������������������������������������������������������������
��������������������� ��������� ����������������� ����	��������������	��	������
	��	�������������������������������	���������£�����������

�����������������������������������������������������������������������������������
����� ���� 	�������� ������� �������� ���� ������ 	�������� �� ���� ��� ���� ������ ����
������������������������������������������������������

 ���������	������������������������������������������������������������������
������������������������������������������������������

�

�������������������������������
�������
���   2


��������������	����������������������������������������������������������������
�������		�����������������	�����������������������������������������������������
���������

 ����������������������������������	������������������������������������������
��������������������������	������������������������������

�������������
����������������������������������
�������
���   1

�¦���������������   

��	��������������������������������������������������������������������������������
���������������������������������������������������������������������������������
�����������������������������������������������������������
��������������

����������������������
������������������������������������������	������������������
��	��
����������������������������������������������������
��������� �������� ���������� 
� �������� �� ����������� ���������� ��� �������� ������
��������
���� ����������������� ������� ������ 
� 
��� ��������� ���������� ���� �������� ��
�����������������������������������������

 �� ����� ��	������� ������ �� ����	��� �������� ��� ���� ������� ���� �������� ��� ����
�������� ��� ����� ��� ��������� ����� ��������� ���� ���������� ��� ������ ����� ����
���������

�������� �����	�������� ������� ��� 	��	���� ��������� ���� �����	��� ��� ������
�		���������

3

4 ��������
�������������
����
�����������������

��������
������������������������������������������	��������������������������
�������������������������������������������������������������

�����������������
������������
���������������������������������������������


�����������������������������������������������������	�����������	��������
�������������������������	������������������������������	����������������������������
����������������������������������������������	���������������������������������������
����������������	��������	��������������������	����������	�������������������������
���������������������	�������������	���������������	�¤

��
���
��	
���	�������

�����	������
��������������	������������������

��������������������
��������������	��	������

��� 
��������
�����
���� �� ������������



�����������������

��������
���������������

����������������	

�����������������������


������	���������������	������� ������������������ �����������������������������������
������	�����������	���
�����������������������	���������������������������������������������������	��������
�����

������������������������������������������������������		���

��������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������������	����������������������������������
��������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
���������������������������������	���������������������������������������������������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��¢��� ����� ������ ������ ������
	��	���������������������	�������������������������������
¥����������������������������������	������������������������������������	��������������
������������������	�����	������	��	������������������������������������������
¦�������������������������������	����	��������������������������������������������������
���������������������������������
�����
���������������������������������������������������������������������	�������������
��������������������
���� � 
��� ������� ���� ����� 	���� ����	��� ��� ���������������� ����������� �����	������ ���
���������	��
��������������

������������¥����������1 2 ������������������

���	��� ������� �����	��� ����� �� ��� ����� ����
���� ���������� ��� ���� ���� �������� ���
�����������������������������������������������������������������	�������������������
	����������������������������������	�����������������������	������	����
��� ��������� ���� ����������� ���� ��������� ����� ��� �������� � ���� ��������� �������
������	����������	��������������������������������������������������������������
�����������������������
������������������������	���������������������������������������������������	��������
�����

�������������������������������������������������������		���

�������������������������	�����������������������������������������
���������������	�������������������������������	����������������������
����
�������������	����������������������������������
���������������������������������������������	�������������		�����	��������������������
����������	����������	��������������
��� � ���� ��������� ���� ���� ����� �������� ��������� ��� ��� ���� ���� ������	��������
��	������������������������������	��������������������������������	�����
��� � ���� ��������� ���� ���� ����� ���	����� ������� ��� ���������� ��� ���� ���� ���������
������	������
��� � ���� ��������� ���� ���� ����� ���	���� ��� �� ��������� ��¢��� ����� ������ ������ ������
	��	���������������������	�������������������������������
¥����������������������������������	���������������������������	���������������������
�����������	�����	������	��	������������������������������������������
¦�������������������������������	����	�������������������������������������������������
���������������������������������
���� �
��������������� ����������������������������� �������������������������	�������
��������������������������
���� �
��� ����������������	��������	���������������������� ����������������	���������
���������	��
��������������

�����������������
������������
���������������������������������������������

��� 
��������
�����
���� �� ������������


